FINAL REPORT

on

CAUSES OF CLEAVAGE FRACTURE IN SHIP PLATE: HATCH CORNER DESIGN TESTS

by

E. PAUL DEGARMO AND A. BOODBERG UNIVERSITY OF CALIFORNIA Under Navy Contract NObs-31222

MTRB LIBRARY

COMMITTEE ON SHIP CONSTRUCTION DIVISION OF ENGINEERING AND INDUSTRIAL RESEARCH NATIONAL RESEARCH COUNCIL

Advisory to

BUREAU OF SHIPS, NAVY DEPARTMENT Under Contract NObs-34231

Serial No. SSC-16

Copy No. 123

Date: December 4, 1947

NATIONAL RESEARCH COUNCIL 2101 Constitution Avenue Washington, D. C.

December 4, 1947

Chief, Bureau of Ships Navy Department Washington 25, D. C.

Dear Sir:

Attached is Report Serial No., SSC-16 entitled "Causes of Cleavage Fracture in Ship Plate: Hatch Corner Design Tests". This report has been submitted by the contractor as the final report on one phase of the work done on Research Project SR-92, under Contract NObs-31222 between the Bureau of Ships, Navy Department and the University of California.

The report has been reviewed and acceptance recommended by representatives of the Committee on Ship Construction, Division of Engineering and Industrial Research, NRC, in accordance with the terms of the contract between the Bureau of Ships, Navy Department and the National Academy of Sciences.

Very truly yours,

4 eres The lives la.

Frederick M. Feiker, Chairman Division of Engineering and Industrial Research

Enclosure

Έ

The Navy Department through the Bureau of Ships is distributing this report to those agencies and individuals that were actively associated with this research program. This report represents a part of the research work contracted for under the section of the Navy's directive "to investigate the design and construction of welded steel merchant vessels,"

The distribution of this report is as follows:

Copy No. 1 - Chief, Bureau of Ships, Navy Department Copy No. 2 - Dr. D. W. Bronk, Chairman, National Research Council

Committee on Ship Construction

opy No. 3 - V. H. Schnee, Chairman
opy No. 4 - J. L. Bates
opy No, 5 - H. C. Boardman
opr No. 6 - Poul Frield
opy No. 7 - M. A. Grossman opy No. 8 - C. H. Herty, Jr.
opy No. 8 - C. H. Herty, Jr.
opy No. 9 - A. B. Kinzel
opy No. 10 - J. M. Lessells
opy No. 11 - G. S. Mikhalapov
opy No. 14 - E. C. Smith
opy No. 16 - Finn Jonassen, Research Coordinator

Members of Project Advisory Committees SR-87, SR-89, SR-92 and SR-100

Copy No. 16 - Finn Jonassen, Chairman Copy No. 17 - R. H. Aborn Copy No. 18 - L. C. Bibber
Copy No. 5 - H. C. Boardman Copy No. 6 - Paul Ffield
Copy No. 7 - M. A. Grossman Copy No. 8 - C. H. Herty, Jr. Copy No. 19 - C. H. Jennings
Copy No. 12 - J. Ormondroyd Copy No. 13 - H. W. Pierce
Copy No. 14 - E. C. Smith Copy No. 15 - T. T. Watson Copy No. 20 - W. M. Wilson
Copy No. 21 - A. G. Bissell, Bureau of Ships, Liaison Copy No. 22 - E. M. MacCutcheon, Jr., U. S. Coast Guard, Liaison
Copy No. 23 - E. Rassman, Bureau of Ships, Liaison Copy No. 24 - Comdr. R. D. Schmidtman, U. S. Coast Guard, Liaison
Mr. B. M. Woundt. General Electric Co; Schenestady 71. 7- 1 Careg

Copy No. 25 - T. L. Soo-Hoo, Bureau of Ships, Liaison Copy No. 26 - John Vasta, U. S. Maritime Commission, Liaison Copy No. 27 - R. E. Wiley, Bureau of Ships, Liaison Copy No. 28 - J. L. Wilson, American Bureau of Shipping, Liaison Ship Structure Committee Copy No. 29 - Rear Admiral Ellis Reed-Hill, USCG, Chairman Copy No. 30 - Rear Admiral Charles D. Wheelock, USN, Bureau of Ships Copy No. 31 - Brigadier General Paul F. Yount, War Department Copy No. 4 - J. L. Bates, U. S. Maritime Commission Copy No, 32 - D. P. Brown, American Bureau of Shipping Copy No. 3 - V. H. Schnee, Committee on Ship Construction, Liaison Ship Structure Sub-Committee • • • • • • • Copy No. 33 - Captain L. V. Honsinger, USN, Bureau of Ships, Chairman Copy No. 34 - Captain R. A. Hinners, USN, David Taylor Model Basin Copy No. 35 - Comdr. R. H. Lambert, USN, Bureau of Ships Copy No. 24 - Comdr. R. D. Schmidtman, USCG, U. S. Coast Guard Headquarters Copy No. 36 - Col. Werner W. Moore, USA, Office Chief of Transportation, War Department Copy No. 37 - Hubert Kempel, Office Chief of Transportation, War Department Copy No. 38 - Mathew Letich, American Bureau of Shipping Copy No. 22 - E. M. MacCutcheon, Jr., U. S. Coast Guard Headquarters Copy No. 39 - R. M. Robertson, Office of Naval Research, USN Copy No. 26 - John Vasta, U. S. Maritime Commission Copy No. 40 - I, J. Wanless, U. S. Maritime Commission Copy No. 27 - R. E. Wiley, Bureau of Ships, USN Copy No. 28 - J. L. Wilson, American Bureau of Shipping Copy No. 16 - Finn Jonassen, Liaison Representative, NRC Copy No. 41 - E. H. Davidson, Liaison Representative, AISI Copy No. 42 - Paul Gerhart, Liaison Representative, AISI Copy No. 43 - Wm. Spraragen, Liaison Representative, WRC Copy No. 44 - Wm, G. Wilson, Technical Secretary Navy Department Copy No. 45 - Comdr. R. S. Mandelkorn, USN, Naval Administrative Unit Copy No. 21 - A. G. Bissell, Bureau of Ships Copy No. 46 - J. W. Jenkins, Bureau of Ships J.E. Mc nutt. 3/. /50 - 7 CC. Copy No. 47 - Noah Kahn, New York Naval Shipyard Copy No. 48 - I. R. Kramer, Office of Naval Research Copy No, 49 - W. R. Osgood, David Taylor Model Basin Copy No. 50 - N. E. Promisel, Bureau of Aeronautics

Copy No. 51 - K. D. Williams, Bureau of Ships

Copy No, 52 - Naval Academy, Post Graduate School

Copy No. 53 - Naval Research Laboratory

9.5

Copy No. 54 and 55 - U. S. Naval Engineering Experiment Station

and the second Copy No. 56 - New York Naval Shipyard, Material Division Copy No. 57 - Philadelphia Naval Shipyard and the state of the Copies 58 and 59 - Publications Board, Navy Dept. via Bureau of Ships, Code 330c Copies 60 and 61 - Technical Library, Bureau of Ships, Code 337-L $\{u,v\}$, the U_{\bullet},S . Coast Guard to the set of th Copy No. 62 - Captain R. B. Lank, Jr., USCG Copy No. 63 - Captain G. A. Tyler, USCG Copy No. 64 - Testing and Development Division U. S. Maritime Commission Copy No. 65 - E. E. Martinsky Representatives of American Iron and Steel Institute Committee on Manufacturing Problems Copy No, 66 - C. M. Parker, Secretary, General Technical Committee, American Iron and Steel Institute Copy No. 18 - L. C. Bibber, Carnegie-Illinois Steel Corporation - - -Copy No. 8 - C, H. Herty, Jr., Bethlehem Steel Company Copy No. 14 - E. C. Smith, Republic Steel Corporation Welding Research Council Copy No. 67 - C. A. Adams Copy No. 69 - LaMotte Grover Copy No. 68 - Everett Chapman Copy No. 43 - Wm. Spraragen M. A. Leherl - a U. Smith - 2/4/5-7 Copy No. 70 - F. M. Feiker, Chairman, Div. Engineering and Industrial Research, NRC Copy No., 71 - Clyde Williams, Chairman, Committee on Engineering Materials Copy No. 3 - V. H. Schnee, Chairman, Committee on Ship Construction Copy No. 16 - Finn Jonassen, Research Coordinator, Committee on Ship Construction Copy No. 44 - Wm. G. Wilson, Technical Aide, Committee on Ship Construction Copy No. 72 - E. P. DeGarmo, Investigator, Research Project SR-92 Copy No. 73 - A. Boodberg, Investigator, Research Project SR-92 Copy No. 10 - J. M. Lessells, Investigator, Research Project SR-101 Copy No. 74 - Scott B. Lilly, Investigator, Research Project SR-98 Copy No. 75 - C. H. Lorig, Investigator, Research Project SR-97 Copy No. 76 - J. R. Low, Jr., Investigator, Research Project SR-96 Copy No. 77 - Albert Muller, Investigator, Research Project SR-25 Copy No. 78 - E. R. Parker, Investigator, Research Project SR-92 Copy No. 79 - George Sachs, Investigator, Research Project SR-99 Copy No. 80 - C. E. Sims, Investigator, Research Project SR-87 Copy No. 81 - C, B. Voldrich, Investigator, Research Project SR-100 Copy No. 82 - Clarence Altenburger, Great Lakes Steel Company Copy No. 83 - A. B. Bagser, Sun Oil Company Copy No. 84 - E. L. Cochrane, Massachusetts Institute of Technology Copy No. 85 - George Ellinger, National Bureau of Standards

Copy No. 86 - Maxwell Gensamer, Carnegie-Illinois Steel Co. Copy No. 87 - S. L. Hoyt, Battelle Memorial Institute Copy No. 88 - Bruce Johnston, Lehigh University Copy No. 89 - N. M. Newmark, University of Illinois Copy No. 90 - L. J. Rohl, Carnegie-Illinois Steel Co. Copy No. 91 - W. P. Roop, Division of Engineering, Swarthmore Copies 92 thru 116 - I. G. Slater, British Admiralty Delegation Copy No. 117 - Transportation Corps Board, Brooklyn, N. Y. Copies 118 thru 122 - Library of Congress via Bureau of Ships, Code 330c Copy No. 123 - File Copy, Committee on Ship Construction Copy No. 124 - NACA, Committee on Materials Research Coordination, USN Copy No. 125 - Int. maker Co. Ann. (In 4/2/48) Copy No. 126 - Surface Co. Con (In 4/2/48) Copy No. 126 - Buchen Receive Security (In 4/2/48) Copy No. 127 - Buchen R.E. Mer. (In 4/2/48) Copy No. 128 - Copy W. P. Roop. Sti4/50 Copy No. 129 - Copy W. P. Roop. Sti4/50 Copy No. 130 - John S. A. Poble I-anvarel, N.J. 19/18/47 Copy No. 131 - Case Institute y Decharge, clearland alice - 9/19/48 Copy No. 132 -Copy No. 133 - W. S. Frederick U.S. marituine Commencion 7/26/29 Copy No. 134 - C. Robert Lucie Ess Stirles Copy No. 135 - St. Comdy. E.L. Perry 4506 - 3/2 3/5-1 Copy No. 136 -Copy No. 137 -Copy No. 138 -Copy No. 139 -Copy No. 140 - leaved m. H. E. Thepheurod 2/11/52 Copy No. 141 ... Copy No. 142 - L. K. Prinin, 3 B3 - 9/14/53 Copy No. 143 - Nakayama, 15 - Jugan -12 - 28 - 53 Copy No. 143 - Nakayama, 15 - Jugan -12 - 28 - 53 Copy No. 141 -Copy No. 144 -Copy No. 145 -Copy No. 146 ана (тай) 1920 - 1979-9 Copy No. 147 -Copy No. 148 -Copy No. 149 -Copy No. 150 - E.P. Klin, Juie, J. Md. 12/19/49 Yoshiki, M - Univ. o F. Tokyo - (1-29-53) 4. Van Dyk (Holland) - 4-1-53 Copies 125 thru 150 - Bureau of Ships (Total No. of Copies - 150) (Total No. of Gopies - 150) Library of Congress 8/12/54 Ma. J. H. Jeathand, Banbury, Oxfordshire, England 1/24/53-- 41 L Marce 2-13-55 Mr. B. M. Wundt, General Electric, Fitch bury, Mass. 2-23 -55 Read Resource - Hiss Halen Kelley Lisserian, 9/30/55 Swenson - SSF - 4/17/56 # 24 Mr. faul D. Jornation Mac Gregos-Compranning Inc., 3/1/56 # C.L. Crawford - 4.55- Radiator Carp, Middleton, pa, 5/24/36 Danly machine Specialties, Inc. iten w. Schigeonen Jr. 1000 10/3/57

FINAL REPORT

U. S. NAVY RESEARCH PROJECT NObs-31222

CAUSES OF CLEAVAGE FRACTURE IN SHIP PLATE

Latch Cornor Design Tests

September 1, 1946 to August 15, 1947

From: University of California Department of Engineering

Report prepared by: E. Paul DeGarmo A. Boodberg

· Andrea Charles

¥

,

CONTEN'TS

Page No.

Introduction		•	•_ •	•		•	•	•	•	•	•	•	•	•	•		•	•	•	l
Procedure		•	•		••															3
Results		•	•	•		•	•		•	٠	٠	•	•	•	•	•	•	•	•	8
Conclusions	•••	•••	•	٠	• ,	•	٠	•	۲	•	•	٠	•	•	•	•	•	•	٠	14
References	• •	• •	•	٠	• •	•		•	•	٠	•	•	•	٠	•	•	•	•	•	17
Acknowledgments	••	• •	•	•	• •	٠		•	•	•	•	•	•	•	•	•	•	•	ç	18
Tables and Illust	rat	ions	•	•	•	•		•	•	٠	÷	٠		٠	•	•	•	٠	4	19 to 69 inc.
Appendix A		• •	•	•	• •	•	•	•	J	•	ı	•	•	¢	•	•	Ð	,	v	70 to 78 "
Appendix B		• 6	6		• •	÷	•	•	£	•	•	•	•	•	•	r,	•	s	ę	79 & 80

LIST OF TABLES AND ILLUSTRATIONS

		LIGT OF TROLEDS AND IDLOGINATIONS	Ď=
Table	I	Specimens Tested	<u>Page</u> 19
Table	II	Analysis of Steel "C"	20
Table	III	Tensile and Hardness Properties Steel "C"	20
Table	IV	Tensile and Hardness Properties Commercial Steel	20
Táble	v	Results Full Scale Hatch Corner Tests	21
Table	VI	Hatch Corner Tests Maximum Nominal Stress and Energy Absorption	22
Fig. 1		Revised Design of the Full Scale Hatch Corner Model	23
Fig. 2	. 148 (14	Detail of Gusset Plate Reinforcement (U.S.C.G. Code 5) for Hatch Corner Specimen #28	24
Fig. 3		Hatch Corner Reinforcement (U.S.U.G. Code 1) for Specimen 30	25
Fig. 4		Hatch Corner Reinforcements for Specimen 29	26
Fig. 5		Hatch ^C orner Reinforcement (British Code 1A) for Specimen 31	27
Fig. 6		Details of Hatch Corner Specimen 32 and the second	28
Fig. 7		Extended Coaming Specimen 33	29 -
Fig. 8		Full Scale Asymmetric Hatch Corner Specimen 34 (Modified ABS Design)	30
Fig. 9		Details of Hatch ^C orner Specimen 35	31
Fig. 10	· · ·	Isometric View of Hatch Corner Specimen 35	32
Fig. 11		Specimen 35: Above deck view before test	33
Fig. 12		Specimen 35: Below deck view before test	33
Fig. 13		Specimen 4: Overall view from above	34
Fig. 14		Specimen 4: Overall view from below	34
Fig. 15		Specimen 4: View of fractures from above	35
Fig. 16	, ·	Specimen 4: View of fractures from below, outboard and forward of hatch end beam	35

LIST OF TABLES AND ILLUSTRATIONS - Cont'd.

104 . 		Page
Fig. 17	Specimen 4: View of fracture in weld between longitudinal flange and hatch end beam flange	36
Fig. 18	Specimen 4: View of corner from inside of hatch	36
Fig. 19	Specimen 27: Overall view from above	37
Fig. 20	Specimen 27: Overall view from below	37
Fig, 21	Specimen 27: View of fractures from above	38
Fig, 22	Specimen 27: View of fractures from inside of hatch	38
Fig. 23	Specimen 27: View from below deck, inboard, showing absence of fractures	39
Fig. 24	Specimen 27: Close-up of fracture patterns in deck and doubler	39
Fig. 25	Specimen 28: Overall view from below	40
Fig, 26	Specimen 28: View of gusset plate reinforcement from below	40
Fig. 27	Specimen 28; View of fractures from above	41
Fig. 28	Specimen 28: Fracture patterns in deck and doubler	41
Fig. 29	Specimen 29: Overall view from below	42
Fig. 30	Specimen 29: View of fractures from above	42
Fig. 31	Specimen 29: View of fractures from inside of hatch	43
Fig. 32	Specimen 29: View of fracture patterns in deck at corner	43
Fig. 33	Specimen 30: View of fractures from above	44
Fig. 34	Specimen 30: View of fractures from below deck and outboard	44
Fig, 35	Specimen 30: View of fractures from inside of hatch	45
Fig. 36	Specimen 30: View of fractures in deck and doubler	45
Fig. 37	Specimen 31: View of fractures from above	46
Fig. 38	Specimen 31: View from below deck, outboard and aft of hatch end beam	46
Fig. 39	Specimen 31: View from below deck, outboard and forward of hatch end beam	47

.

LIST OF TABLES AND ILLUSTRATIONS - Cont'd.

	Fig. 40	Specimen 31:	View from inside of hatch	Page 47
	Fig. 41	Specimen 32:	View of fracture from above	48
	Fig. 42	Specimen 32:	View from below deck, inboard and forward of hatch end beam	48
	Fig. 43	Specimen 32:	View from inside of hatch	. 49
	Fig. 44	Specimen 32;	Fracture pattern in deck and doubler	49
	Fig. 45	Specimen 33:	View of fractures from above deck and inboard	50
	Fig. 46	Specimen 33:	View of fractures from above deck and outboard	50
	Fig. 47	Specimen 33:	View of fractures from below deck and outboard	51
	Fig. 48	Specimen 33:	Fracture patterns in deck and doubler	51
	Fig. 49	Specimen 34:	Overall view from above deck	52
	Fig. 50	Specimen 34:	Overall view from below deck	52
	Fig. 51	Specimen 34:	View of fractures from above deck	53
х.	Fig. 52	Specimen 34:	View from below deck, outboard and forward of hatch end beam	53
•	Fig. 53	Specimen 34:	View from inside of hatch	54
	Fig. 54	Specimen 34:	Fracture patterns, looking forward	54
	Fig. 55	Specimen 35:	View showing distortion in coaming at end of first test	55
	Fig. 56	Specimen 35:	View showing necking in deck plate at end of first test (3,000,000 lb. load)	55
	Fig. 57	Specimen 35:	View showing distortion in longitudinal at end of first test	55
	Fig. 58	Specimen 35:	Overall view from above deck after failure	56
	Fig. 59	Specimen 35:	Overall view from below deck after failure	56
5.0	Fig. 60	Specimen 35:	View of fractures from above deck	57
	Fig. 61	Specimen 35:	View of fractures from below deck	5 7

٠

.

.

LIST OF TABLES AND ILLUSTRATIONS - Cont'd.

		Page
Fig. 62	Specimen 38: View of fractures from above deck	58
Fig, 63	Specimen 38: View of fracture from below deck, outboard and forward of hatch end beam	58
Fig. 64	Specimen 38: View from inside of hatch	59
Fig. 65	Specimen 38: View of fracture patterns in deck and doubler	59
Fig. 66	Load-strain Curves for Energy Determination	60
Fig. 67	Gage Layout, Specimen 1	61
Fig. 68	Standard Gage Layout, All Specimens Except 1, 34 and 35	62
Fig. 69	Gage Layout Specimen 34	63
Fig. 70	Gage Layout Specimen 35	64
Fig, 71A	Principal Stresses at 200,000 pound Load, Specimen 1	65a
Fig. 71B	Principal Stresses at 200,000 pound Load, Specimen 5	65b
Fig. 72	Principal Stresses at 200,000 pound Load, Specimen 33	66
Fig, 73	Principal Stresses at 200,000 pound Load, Specimen 34	67
Fig. 74	Principal Stresses at 200,000 pound Load, Specimen 35	68
Fig. 75	Longitudinal Stress Distribution in Deck Plate and Coaming 36" Aft of Corner at 200,000 pound Load, Ppecimen 34	69
Fig. 76A	Load-Strain Curves for Individual Gages, Specimen 1	71
Fig. 768	Load-Strain Curves for Individual Gages, Specimen 1	72
Fig. 77	Load-Strain Curves for Individual Gages, Specimen 5	73
Fig, 78	Load-Strain Curves for Individual Gages, Specimen 33	74
Fig. 79A	Load-Strain Curves for Individual Gages, Specimen 34	75
Fig. 79B	Load-Strain Curves for Individual Gages, Specimen 34	76
Fig. 80A	Load-Strain Curves for Individual Gages, Specimen 35	77
Fig. SOB	Load-Strain Curves for Individual Gages, Specimen 35	78
Fig. 81	Temperature Transition Curves for Hatch Corner Specimens, "B" and "C" Steels	80

•

FINAL REPORT

U. S. Navy Research Project NObs-31222

CAUSES OF CLEAVAGE FRACTURE IN SHIP PLATE

Hatch Cornor Design Tests

September 1, 1946 to August 15, 1947

From:

University of California Department of Engineering

Report prepared by: E. Paul DeGarmo A. Boodberg

ABSTRACT

This report deals with the testing of 12 full scale hatch corner specimens. One of these was essentially the same as the hatch corner used in the earliest "Liberty" type ships, and the same as has been used in the earlier tests. Two of the specimens tested were invalid due to laminated plates. The others included the modifications of: continuous longitudinal girder; full penetration welds; U.S.C.G. Code 5 and Code 1 modifications, and the effectiveness of the doubler plate in the Code 5 modification; the British Code 1A modification; extended coaming; diagonal braces at the bottom of the girder joint; a new design similar in configuration to the hatches used on Victory type ships; a new design involving a hot-formed double radius corner plate. The strength and energy absorbing abilities of each were determined. The use of an extended coaming was found to be a very effective and simple modification. The design utilizing the formed corner was far superior to all other and produced definitely ductile behavior, a quality which has not before been found in welded hatch corners.

This report deals with the construction and test of these twelve specimens. Throughout this report specimen No. 5, from previous tests, is used as a basis of comparison.

The specimens which were tested are listed in Table I.

Except for one piece in one specimen, all were constructed from one lot of low carbon semi-killed steel of ABS ship quality, which had been used for some of the previous tests. This steel had previously been designated as Steel "C". The analysis and strength properties of this material are shown in Tables II and III. All of the specimens were constructed at Shipyard No. 3 at Richmond, California, by project welders, and then brought to the University where strain gages were applied and the tests conducted. The tests were conducted at approximately 70° F., the variation from this temperature being less than = 4 degrees.

Energy absorption measurements were made on all specimens by measuring the strain which took place between the pins in the two pulling tabs. The same method was used as has been described in previous reports.⁴

The basic design, Specimen 5, is shown in Fig. 1. It will be noted that it consists of three principal strength members. These are: deck, longitudinal girder, and hatch end beam. The longitudinal girder is actually in two pieces. Each of these members contains a right angle interior corner. They are mutually perpendicular to each other when assembled and form an extremely rigid structure. A doubler plate is fillet welded to the deck and coaming. A heavy hatch end beam flange, longitudinal girder flanges and deck beams complete the specimen.

All welding was done with AWS type E6010 and E6020 electrodes. The welds were given a very careful visual inspection both prior to and after testing and in no case were any significant defects found.

In order to apply the load and obtain proper stress distribution,

heavy pulling tabs were attached to each end of the specimen. These are shown in Fig. 58. To supply some transverse restraint, such as would be supplied by the remaining structure in an actual ship, three transverse restraining beams were attached to all specimens above deck. These are shown in Figs. 37 and 41 and several other of the photographs. These beams were given a small initial compressive load, prior to testing, by means of adjustable wedges. This was the same procedure which had been used on previous hatch corner specimens.

The first modification which was made to the basic specimen was to make the longitudinal girder continuous instead of the hatch end beam. Since the failures in ships were transverse and tests of previous specimens had shown that the longitudinal to hatch end beam joint was a weak point, it was felt that this change would give a considerable increase in strength. Specimen 27 contained this single design variation.

A considerable number of early "Liberty" type ships were constructed with square corners in the deck plate at the hatch openings. In order to strengthen these hatch corners a gusset type of reinforcement was added, as shown in Fig. 2. Diagonal angle brackets were also added at the bottom of the longitudinal girder and hatch end beam intersection, (U.S.C.G. Code 5). Specimen 28 involved this modification.

The hatch corners of a large number of later "Liberty" ships were constructed in accordance with U.S.C.G. Code 1, shown in Fig. 3. This type corner was incorporated in Specimen 30. In order to determine the effectiveness of the large doubler which is included in the Code 1 modification, Specimen 29 was constructed as shown in Fig. 4 without the doubler. Otherwise these two specimens were identical,

In testing Specimen 30 a failure occurred in the upper end tab at a load of 2,180,000 pounds. The load was removed and a new end tab was attached.

- 4 -

The specimen was then reloaded to failure.

On a number of "Liberty" ships operated or repaired by the British, the hatch corner reinforcement shown in Fig. 5 was used. This has been designated as British Code 1A. It involves three significant features. First, full penetration welds are used between the deck and doubler plates and the coaming. Second, an unusual shape doubler is used. Third, diagonal strapping is added at the bottom of the girder system. Specimen 31 incorporated these British modifications.

Since the British Code 1A modification contained three significant changes from the basic design, it was desirable to know the effect of each of the changes. It appeared that the use of full penetration welds might be the most significant of the three changes. Therefore, Specimen 32, as shown in Fig. 6, was built using full penetration welds between the deck and doubler plates and the hatch coaming. Otherwise it was the same as Specimen 5.

Previous tests had shown that in the basic design the longitudinal coaming above deck carries about 75 per cent as much load as the longitudinal girder below deck. The abrupt termination of this longitudinal coaming at the corner of the hatch opening results in a severe stress concentration. Specimens 33 and 37 had the longitudinal coaming extended above deck for 30 inches beyond the hatch end beam as shown in Fig. 7. Unfortunately the hatch end beam of Specimen 37 was made from a piece of steel which was badly laminated. This was discovered just prior to the test and close observation during the test showed that the results were greatly affected by this condition and cannot be considered valid.

Specimen 34 was an entirely new design. This design was suggested by the American Bureau of Shipping and has been designated as the A.B.S. design.

- 5 -

The details are shown in Fig. 8. The general configuration is similar to the hatch corner used on the "Victory"type ships but the plates are not as heavy. The distinctive features are: (a) an 18" radius in the deck plate, (b) a coaming separate from the longitudinal girder and hatch end beam, (c) continuous longi-tudinal girder, (d) extended longitudinal coaming, (e) a substantial one piece flange, containing generous radii, at the bottom of the main girder intersection, and (f) the use of "snipes" to avoid concentrations of welding at the intersections of three plates. The previous tests had indicated that all of these features would contribute to better performance.

Specimen 35 was also of entirely different design. This design was based upon some preliminary small scale tests which were conceived and carried out at the University of California by Mr. H. E. Kennedy. The details of this specimen are shown in Figs. 9, 10, 11 and 12. The main feature of this specimen is the use of a hot-formed section at the corner. A piece of 3/4 inch "C" steel was forged to form the corner, resulting in a 5/8 inch thickness at the top of the formed section where it was attached to the coaming. The coaming and the longitudinal transition piece between the deck and coaming were formed cold. This design resulted in the coaming being 6 inches out of line with the longitudinal and transverse girder system. A continuous longitudinal girder was used on this specimen.

Since the coaming of this specimen was not in the same location as those of the others, it was necessary to use a special transition section in connecting the coaming to the upper pulling tab. This is shown in Fig. 11.

In testing this specimen no failure occurred at a load of 3,000,000 pounds, the rated capacity of the testing machine. The load was removed. After an interval of about 66 hours the specimen was broken by overloading the testing machine.

- 6 -

Specimen 36 was the same as specimen 5 except for the addition of diagonal brackets at the bottom of the longitudinal girder-hatch end beam joint, like those shown in Fig. 2. This test was designed to isolate one of the factors which was present in the British modification. Unfortunately, upon testing, this specimen was found to have a very badly laminated hatch end beam plate so the results were not valid. Specimen 38 was a repeat of this test. However, nearly all of the 5/8 inch thick "C" steel had been used and it was necessary to make the hatch end beam of this specimen out of another piece of steel. This steel was obtained on the local market and had tensile properties as shown in Table IV. These properties are very nearly the same as those for "C" steel and it is not felt that its use for the hatch end beam of this specimen in any way affected the results obtained.

- 7 -

RESULTS

.

The principal results of the tests are shown in Tables V and VI. In all cases except a portion of the doubler in specimen 30, cleavage type fractures were obtained. In several instances a crack would originate and progress for a few inches, accompanied by a slight decrease in maximum load. This would be followed in an instant by major failure of the specimen, in all cases complete, or nearly complete failure of the deck. It is felt that the stress value which is most important is the one corresponding to maximum load. On the other hand, the important energy value is the one which indicates all of the energy absorbed up to the point of major failure. These are the two values which are shown in Table VI.

The nominal stress values shown in Tables V and VI were computed by dividing the load by the area which supported this load. In all specimens except 33, 34, 35 and 37, this area included the dock outboard of the coaming, the longitudinal girder up to the top of the doubler, the longitudinal girder flange, and the doubler, if any. Where radii existed, as in the deck plate in Specimen 29, one third of the radius was included in the width of the plate. In specimens 33, 34 and 37, having extended coamings, the transverse area of the entire longitudinal coaming was included in the load carrying area. For specimen 35 (Kennedy design) the formed section up to two-thirds the height of the radius was included. Some of these areas were somewhat arbitrary but there did not appear to be any exact simple method which could be used.

Photographs of the various specimens are shown in Figs, 13 to 65. In order to serve as a basis of comparison, photographs of the failure in a previous specimen, No. 4, are shown in Figs. 13 to 18 inclusive. The failure in this particular specimen was typical of all cleavage fractures which occurred in

- 8 **-**

specimens of the basic design.

It will be noted in Tables VI and V that the addition of diagonal brackets at the bottom of the girder joint (Specimen 38) increased the maximum nominal stress only 5 per cent.^{*} However, the increase in energy absorption at failure was 38 per cent.

The use of a continuous longitudinal (Specimon 27) gave a 19.4 per cent increase in maximum stress and increased the energy absorption by 140 per cent.

The gusset reinforcement (Specimen 28, U.S.C.G. Code 5) gave a maximum stress increase of 30.5 per cent and increased the energy absorption at failure by 324 per cent.

The use of a radius in the deck plate at the hatch corner (Specimen 30, U.S.C.G. Code 1) produced a 52 per cent increase in maximum stress and a 1610 per cent increase in total energy absorption. The effectiveness of the doubler in this design is seen by comparing the results obtained with specimen 29 which was the same except that the doubler was omitted. It will be noted that the absence of the doubler reduced the maximum stress by 6.5 per cent and the energy absorption by over 71 per cent. It should be remembered that about one-third of the fracture in the doubler of specimen 30 was shear. This undoubtedly accounts for some of the increase in energy. While these are single tests, it appears that the doubler is very desirable in this particular design.

The British modification (Specimen 31) produced results which are rather difficult to account for. The increase in maximum stress was slightly over 25 per cent and the total energy absorption increased 765 per cent. This specimen contained full penetration welds, diagonal reinforcing brackets and a

- 9 -

^{*} All increases in strength and energy absorption are based upon the values for Specimen 5.

doubler of unique shape. Specimen 32 which also contained full penetration welds with the regular small doubler showed an increase in maximum stress of 24 per cent but an increase in total energy absorption of only 280 per cent. Even if the increase of 38 per cent in energy absorption found due to diagonal reinforcing brackets in Specimen 38 is added, the total is still far short of the increase in energy absorption shown by the British modification, although the results of Specimens 29 and 30 do indicate that a doubler can have considerable effect on energy absorption.

The results of Specimen 33 are most interesting in that a simple modification produced outstanding results. By the simple expedient of extending the coaming above deck for 30 inches, the maximum stress was increased by almost 45 per cent and the total energy absorption by 1645 per cent. It should be remembered that the longitudinal of this specimen was not continuous but intercostal. As shown in Table V, this specimen actually carried greater load than Specimen 30. Thus this simple modification gave increased strength better than the U.S.C.G. 1 modification and energy absorption considerably superior. It is unfortunate that the repeat test of this modification (Specimen 37) was invalid due to a laminated plate. However, the results, even with this badly laminated plate, indicate that this modification is very effective. Careful observations were made during the testing of Specimen 37 and there was no question but that the laminated plate was the cause of the early failure. In both Specimens 33 and 37 the absence of distortion at the hatch corner which resulted from the use of the extended coaming was remarkable. In other specimens the corner of the coaming started to distort below a load of 1,000,000 pounds. In these specimens almost no distortion occurred until just before failure.

It would be interesting to extend the coaming of a specimen of the

- 10 -

basic design by adding a triangular plate to a completed specimen. This would correspond to adding this reinforcement to an existing hatch corner on a ship. If the results were nearly as effective as found in Specimen 33, this simple procedure would be an easy and effective way of strengthening hatch corners of existing ships.

The performance of Specimen 34, (ABS design) was excellent, as was expected from the features which were incorporated in it. The computed increase in maximum stress was only 36.8 per cent which is somewhat less than for some of the other modifications. However, the computed stress for this specimen is probably not a fair method of comparison since it contained more metal which had to be included in the load carrying area than was the case for the other specimens, yet it seems certain that a lot of this area was actually carrying very little load. This is borne out by the load values which show that this specimen carried a load of 2,880,000 pounds which is greater than for any except Specimen 35. The energy absorption of this specimen was an increase of 1990 per cent over that of the basic specimen. The fracture of this specimen originated at the intersection of the longitudinal and transverse coamings and the deck and travelled in four directions as shown by Figs. 49, 50, 51, 52, 53 and 54.

The results indicate that this departure was well justified. The maximum load sustained by this specimen was much greater than for any other and the maximum nominal stress was more than proportionally higher due to the fact that a minimum of material was used. The maximum nominal stress of 54,100 psi is an increase of 124 per cent over that of the basic design and is the only case where the maximum nominal stress clearly exceeded the yield strength of the material. That this specimen did behave in a truly ductile manner is shown

Specimen 35 represented a departure from conventional hatch design.

- 11 -

clearly in Figs. 56 and 57 which were taken after the specimen had been subjected to the first 3,000,000 pound loading. Fig. 56 is particularly significant in that this evidence of necking in the deck plate did not occur in any other specimen.

The total energy absorption of 6,786,000 inch pounds was considerably better than any other specimen and represented an increase of 2840 per cent over that of the basic specimen.

Perhaps the most significant fact about the test of Specimen 35 is that the fracture <u>did not occur in the corner</u>, as shown in Fig. 58. This is the only specimen for which this is true. The fracture originated in the cold-formed section at about the mid-point of the radius where an arc had been struck in welding on a flanging clip. At the conclusion of the tests there was no sign of any cracks of any kind in the vicinity of the corner.

While it could not be measured, observation indicated that the reduction in thickness in the deck plate on a section near the corner was probably greater than that which occurred near the fracture. There was considerably more necking near the corner than at the fracture. Since over 60 hours elapsed between the initial and second loading of this specimen, it is possible that some strainage hardening may have occurred.

The design of Specimen 35 represents a distinctly different approach than that of Specimen 34 (ABS design). Specimen 34 is extremely rigid as the result of the use of the extended coaming and the heavy cross-over flange at the bottom of the girder intersection. On the other hand, Specimen 35 was designed to avoid rigidity and allow plastic flow to occur easily. However, strength was not sacrificed by this procedure.

while Specimen 35 represents a departure from conventional hatch design,

- 12 -

it appears to be entirely practicable. Only slight structural changes would have to be made to incorporate it into new ships. In view of the results obtained in these tests, it appears that these changes could well be made in order to utilize this type of hatch corner.

From the production viewpoint the design of Specimen 35 offers no difficulties. In fact it is very well suited to either small or large scale production.

Mhile, in view of the results, one hesitates to make any suggestions for changes in the design, Mr. Kennedy and the investigators believe it would be desirable to "snipe" the hatch end beam at the top and bottom where it intersects the longitudinal girder.

The load-strain curves from which the energy determinations were made are shown in Fig. 66.

The gage layouts used on the various specimens are shown in Figs. 67 to 70 inclusive. Since a very complete stress investigation had been made on Specimen 1, tested previously, it is included to serve as a basis for comparison. This specimen was of the standard design except that it had a longitudinal and hatch end beam 3/4 inch thick instead of 5/8 inch. Figs. 71 to 74 inclusive, show the principal stresses determined at the various gage locations at a load of 200,000 pounds on some of the specimens. Although the stress values determined at this low load are quite small it was necessary to use this load since at higher loads some of the gages in each specimen indicated plastic flow so the strain readings could not be converted to stress values. Fig. 75 shows the

For those who are interested in the strain values at higher loads, the load-strain data for the individual gages are included as Figs. 76 to 80,

- 13 -

inclusive, in Appendix A.

In a previous report⁴ a temperature-transition curve for hatch corner type specimens constructed from "C" steel was included. Data have recently been obtained at the University of California, but not directly as a part of this work, for hatch corners constructed of "B" steel. Fig. 81 in Appendix B shows the temperature-transition curves for hatch corner type specimens of both "B" and "C" steels.

CONCLUSIONS

From the results of the tests described in this report the following conclusions are drawn:

1. There are two basically different approaches to improved welded hatch corner design. One results in a very rigid structure wherein improved performance is obtained by the addition of structural members and the reduction of points of high multi-axial stress concentration insofar as possible (a problem which is difficult with increased rigidity). The second approach is to design for a minimum of rigidity so that plastic flow may occur naturally and easily, with the result that high stress concentrations do not occur. This second type of design appears to be the superior.

2. Since the principal stresses in the ship girder system adjacent to the hatches are longitudinal rather than transverse, the longitudinal girders near hatch corners should be made continuous with the transverse girders intercostal. Such construction adds about 19 per cent in strength and 140 per cent in ability to absorb energy.

3. The use of a hot-formed corner, having a radius in both vertical and horizontal planes, in the corner of a welded hatch, as exemplified by Specimen 35,

- 14 -

produced far better results, both in strength and energy absorption, than any other design tested. This was the only design in which the plates showed any appreciable plastic flow.

4. If the rigid type of welded hatch design is to be used, the most beneficial single feature which can be incorporated is an extension of the longitudinal coaming for at least 30 inches beyond the transverse coaming. This single feature produced an increase of nearly 45 per cent in maximum nominal stress and 1645 per cent in energy absorption, as compared to the basic design. This simple change resulted in as much of an improvement as that obtained by the use of the more complicated U.S.C.G. Code 1 modification.

5. The use of a hatch corner gusset plate and diagonal bars at the bottom of the girder system as a method of strengthening "Liberty" type ships (U.S.C.G. Code 5) was fairly effective. Its use in these tests produced a strength increase of 30 per cent and a 324 per cent increase in energy absorption. Of these increases, about one-sixth of the strength and one-fourth of the energy absorption was due to the diagonal brackets and the remainder to the gusset plate reinforcement.

6. The method of reinforcement used on "Liberty" type ships by the British, commonly designated as British Code 1A, was about equal to the U.S.C.G. Code 5 modification in strength but was about twice as good in energy absorbing ability.

7. Hatch corners of U.S.C.G. Code 1 design are very much superior to those having the basic design. They are about 52 per cent stronger and will absorb about 1600 per cent more energy. The doubler plate used in this design adds only moderately to the strength but appears to be responsible for nearly 76 per cent of the increased energy absorbing ability.

8. The use of full penetration welds between the deck and doubler plates

- 15 -

and the coaming in a specimen of the basic design, in which the transverse hatch end beam was continuous and the longitudinal girder was intercostal, increased the strength by 24 per cent and the energy absorbing ability by 280 per cent.

and a start of the second start

REFERENCES

- "The Design and Methods of Construction of Helded Steel Merchant Vessels";
 Report of an Investigation: Government Printing Office, 1947.
- DeGarmo, L. Paul, J. L. Meriam and R. C. Grassi, "Final Report on Cleavage Fracture of Ship Plate as Influenced by Design and Metallurgical Factors (NS-336): Part I - Hatch Corner Specimen Tests:" OSRD No. 6387, Serial No. M-607. December 4, 1945.
- 3. DeGarmo, E. Faul, J. L. Meriam, R. C. Grassi and J. E. Harmon; "Progress Report on Cleavage Fracture of Ship Plate: Hatch Corner Tests": Committee on Ship Construction, Division of Engineering and Industrial Research, National Research Council; Serial No. SSC-1. July 24, 1946.
- 4. DeGarmo, E. Paul and J. L. Meriam: "Final Report on Causes of Cleavage Fracture in Ship Plate: Hatch Corner Tests"; Committee on Ship Construction, Division of Engineering and Industrial Research, National Research Council; Serial No. SSC-5, October 23, 1946.
- 5. DeGarmo, E. Paul, J. L. Meriam and R. C. Grassi; OSRD Report No. 5352, Serial No. M-512, on NDRC Research Project NRC-92, "Cleavage Fracture of Ship Plate as Influenced by Design and Metallurgical Factors (NS-336): Hatch Corner Specimen Tests. July 21, 1945.

ACKNOWLEDGMENTS

The authors wish to express their appreciation of the help given by various persons in carrying out the work of this project. Dr. Finn Jonassen, Research Coordinator, Committee on Ship Construction, National Research Council, has been particularly helpful. The various members of the Committee on Ship Construction have made valuable suggestions and criticisms.

Particular thanks is due Mr. H. E. Kennedy for his experimental work in developing the basic idea for opecimen 35.

A number of the mechanicians of the Division of Mechanical Angineering and the Engineering Materials Laboratory at the University of California have helped materially in producing special equipment and in helping to conduct the tests.

The major thanks go to the staff of the project who have carried out the various assignments, of whatever nature was required, necessary to design, construct and test the specimens. It would be difficult to find a better staff. They were:

> Wilbert J. Cherry Marvin G. Dailey Margaret J. Green Elizabeth W. Henderson James L. Meriam Gloria B. Pelatowski Clarence Peters Mathew S. Savage Leslic O. Seaborn Anne Shultis Andrew W. Splinter John R. Thomas

- 18 -

- 19 -

TABLE I.

Specimens Tested

Specimen No.	Distinguishing Features
5	Standard design "C" steel.
27	Continuous longitudinal girder.
28	Gusset plate reinforcement - U.S.C.G. Code 5,
29	Slotted coaming (no doubler) - U.S.C.G. Code 1.
30	Slotted coaming (with doubler) - U.S.C.G. Code 1,
31	British modification - British Code 1A.
32	Full penetration welds.
33	Extended coaming.
34	ABS design.
35	Kennedy design.
36	Diagonal brackets - invalid, laminated plate.
37	Extended coaming, repeat of No. 33 - laminated plate.
38	Brackets on lower part, repeat of No. 36. Commercial type steel, similar to "C" steel.

_

.

- 20 -

TABLE II.

Analysis of Steel "C"

<u>% C.</u>	<u>% Mn</u> .	<u>% P.</u>	<u>% S.</u>
0.24	0.49	0.015	0.033

(Supplier's analysis)

· .

TABLE III.

Tensile and Hardness Properties Steel "C"

P la te No	. Direc.	Yield (PSI)	Tensile Ultimate (PSI)	Data (.505 Break (PSI)	Elongation	Reduction in Area %	Hardness (Rockwell "B")
C-1	Long.	35,230	68,700	. 55 , 300	36.0	59-6	71
	Trans.	35,750	68,000	57,050	33.6	52,5	
			Tensile	Data (Full	Thickness)		
C-1	Long.	37,500	66,500	53,600	45.5	56.5	
	Trans.	34,100	66,200	56 , 600	32.5	50.4	

TABLE IV

Tensile and Hardness Properties Commercial Steel (Used in Specimen 38)

Direc.		Tensile Data (.505	Bars)		
	. Yield (PSI)	Ultimate (PSI)	Elongation (% in 2")	Reduction in Area %	Hardness (Rockwell "B")
Long.	35,720	64,480	37.0	53 - 9	67.3
Trans.	36,003	64.403	39.5	59.8	
	· .	Tensile Data (Full	Thickness)		
Flat.	35,737	64,800	(in 8"%) 30.8	59 ~7	

			RESL	ULTS, FULL SC.	ALE	HATCH COM	RNER	TESTS	
ECIMEN	LOAD AT FAILURE LBS. MAXIMUM	STRESS AT (1) FAILURE LB/IN ² MAXIMUN	GAGES	$\begin{array}{c ccccccccccccccccccccccccccccccccccc$	TOTAL ENERGY IBSORBED IN TO PIN IN LB. MAXIMUM FAILURE	200.000 LB. LOAD AT OR 1	MUM STRAIN NEAR FAILURE RO IN /IN GAGES B T N IS IBL 19	THICKNESS REDUCTION AT FRACTURE UISTANGE FROM CONFRACTURE EDOE M M Ja 4 2 4 /	REMARKS
5 SP	FAILURE	<i>FAILURE</i> 24,000	04	B B B B B C C 1		-74-75 -43 08-17/ - 79 -(3-3.5)		19 1.9 1.0 .3 0 0	BASIC DESIGN ENERGY VALUE OBTANED FROM TEMPERATURE_ ENERGY CURVE FOR C STEEL.
27	1,745,000	28,900	u.7	7 1.7 1.9 1.4 1.2 2.1 3.9 3.4 1.4 5.1 1.7 -1.6 2.3 11.4 3.2 3.4 7 40 1.0 1.3 - 8	552,000	-60-30-40 11 -727.7-14 -1.3	I,600 8,200 II,100	19 1.9 1.2 .8 .5 .3 34 2.1 1.9 1.5 .6 .3	CONTINUOUS LONGITUDINAL GIRDER, (HATCH END BEAM INTERCOSTAL). CLEAVAGE FAILURE AT CORMER.
28	2,125,000	31,500	1.3 1.5 1.3 1.5 1.6 1.23	LI 13 1.6 L3 L5 1.7 L8 1.6 -3 22 .2 -7 1.4 2.4 1.9 1.6 -3 1.8 - 2 1.6 1.5 -1.4 2 L = 0 2.5 4 -6 1.9 2.6	868,000 974,000		3,600 1,700 2,500	19 i.8 i.4 i.0 .7 .5 34 .7 .6 .5 .4 .3	
29	2,120,000	31,400 34,400	20212930283124	9 20 22 28 2.7 28 38 18 -3 40 11 25 2.7 22 -5 22 -5 24 1 1.7 13 -15 -6 32 2 -6 NG 18	,042,000	-68-3.7-12 5.8 -48-5.8 -7.0 1.3 -3.8 01	1,200 at 500,000 9,300 N.G.	19 (.1 .8 .5 .4 .3 34 (.6 (.1 .7 .4 .3	SAME AS 30 EXCEPT NO DOUBLER.
30	2,550,000	33,800	2.421	Image: constraint of the state of	,132,000 ,316,000		4,600	20 L5 L2 .9 .7 .5 34 3.1 L8 .9 .4 .1	
3i	2,370,000 1,920,000	34,200 30,400		19 1.7 1.0 1.7 2.4 2.1 4.2 2.7 1.7 4.9 1.8 - 7 3.3 6.6 3.2 1.1 3.9 2.0 2.8 - 1.2 1.3 1.5 3.6 3 - 1.2 1.3 1.5 3.6 3 - 1.2 1.3 1.5 3.6 3 - 1.2 1.5 3.6 3 - 1.2 1.5 3.5 3.5 3.5 3.5 3.5 3.5 3.5 3.5 3.5 3	,990,000	-47-32-35 9.7 -17 3.4-5.2-5.42	7,300 13,100 14,600	19 23 16 .8 .2 0	BRITISH MODIFICATION.
32	1,815,000	30,000	6.6	.6 1.4 1.8 1.5 1.7 1.7 2.4 5 2.7 1.4 1.1 3.0 5.9 .6 1.4 1.8 1.5 1.7 1.7 3.0 1.1 7 3.0 9 .8 2.4 	793,000	-6.7-45 32 9.3 4.7 6.0 -8.3-2.9-1.4	6,000 H,500 9,900	19 .9 .7 .5 .4 .3	BASIC DESIGN WITH FULL PENETRATION WEITS.
33	1,755,000 2,610,000	29,000 34,900	.8 LL .9 1.1 LO .4 - 1.0	$\begin{array}{c ccccccccccccccccccccccccccccccccccc$	5,772,000	-5.3-3.3-4.53.9 5.1 -1.4-80-2.7 -	16,000 11,000 16,000	19 .9 .7 .6 .5 .3	EXTENDED COAMING
34	2,250,000	30,100 33,200	1,1 1,4 1,5 1,3 1,4 1,22	$\begin{array}{c ccccccccccccccccccccccccccccccccccc$	s,800,000	- 29 43-44-34 - 8 - 11,000 11 - 24 31 - 36 - 14 - 45 - 35 - 31 - 8 -	11,000 11,000 11,000	19 .7 .5 .3 .2 .1	A.B.S. DESIGN.
35	3,265,000	54,100	1,4 1.2 1.5 1.4 1.4 1.4		6,786,000	-7.3 -2.7 -6.5 -3.1 -2.9 -2.3 -2.9		19 1.9 11 .5 .3 .2 34 1.7 11 .7 .4 .3	SPECIMEN RELOADED TO FAILURE. NO GAGE READINGS TAKEN ON SECOND
36	1,460,000			2.1 1.6 32 1.4 4.5	146,000				LIGADING BASIC DESIGN WITH ANGLE BRACES. Invalid, Laminated Plate. No Gage Readings Taken.
37	1,380,000 2,470,000	22,400 33,600		2	221, 8 00 2,017,000				REPEAT OF 33 - INVALID, LAMINATED PLATE. NO GAGE READINGS TAKEN.
38	1,550,000	25,500	1.9 2.1 1.8 3.2 2.6 1.4 -1.5 4.2	50 7 54 5 20 1.7	277,000 417,600	-64-3.2 -2585 43 37 3.6-10 10,000 1 -3.0-70 - 2670 -2.43.1 - 10	11,200 5,300 12,900		REPEAT OF 36. Hatch end beam of commercial steel.
	2.BASED OF TOP AND 3.BASED OF TOP AND 4.READINGS	N AVERAGE BOTTOM. N AVERAGE BOTTOM. QUESTION	RAYING SECTION OF DECK, DO X. (ACTUAL PLATE THICKNESS OF LONGITUDINAL STRESSES OF LONGITUDINAL STRESSES OF LONGITUDINAL STRAINS ABLE. GAGE II VERY CLOSS 5 70° ± 4°F.	DOUBLER, LONGITUDINAL SS) S FOR GAGES I-2-3-4 FOR GAGES I-2-3-4		FWD. 1 FWD. 1	ANS BLONG. AMPLE		

TABLE - VI HATCH CORNER TESTS MAXIMUM NOMINAL STRESS AND ENERGY ABSORPTION

.

Speci-	DESIGN FEATURE	<u>p</u>	10000	20000			50,000	ဝေဝဝဝ
5	BASIC DESIGN			· · · · · · · · · · · · · · · · · · ·	l .		· · · · · · · · · · · · · · · · · · ·	
27	CONTINUOUS LONGITUDINAL GIRDER							
28	GUSSET PLATE REINFORCEMENT U.S.C.G. CODE 5							
29	SAME AS 30 EXCEPT NO DOUBLER			_				
30	U.S.C.G. CODE I							
31	BRITISH MODIFICATION							
32	BASIC DESIGN WITH FULL PENETRATION WELDS.							-
33	EXTENDED COAMING						· · · · · · · · · · · · · · · · · · ·	
34	A.B.S. DESIGN		///////////////////////////////////////				////////////////////////////////////	7777
35	KENNEDY DESIGN							
38	BASIC DESIGN WITH ANGLE BRACES							
		ю ^т	1,000,000	2,000,000	I 3,000,000 ENERGY ABSORP	4,000,000	5,000,000	6,000,000

MAXIMUM NOMINAL STRESS

ENERGY ABSORPTION


















Fig. 11 Specimen 35: Above deck view before test



Fig. 12 Specimen 35: Below deck view before test



1.4 10.8 Fig. 13 Specimen 4: Overall view from above



Fig. 15 Specimen 4: View of fractures from above



Fig. 16 Specimen 4: View of fractures from below, outboard and forward of hatch end beam



Fig. 17 Specimen 4: View of fracture in weld between longitudinal flange and hatch end beam flange



Fig. 18 Specimen 4: View of corner from inside of hatch







Fig. 21 Specimen 27: View of fractures from above



Fig. 22 openimon of size of frastures to state calca



Fig. 23 Specimen 27: View from below deck, inboard, showing absence of fractures



Fig. 24 Specimen 27: Close-up of fracture patterns in deck and doubler





Fig. 25 Specimen 28: Overall view from below



1. Acres 1.

Fig. 27 Specimen 28: View of fractures from above



 $^{\rm Fl}g_{*}$ 28 Specimen 28: Fracture patterns in deck and doubler





Fig. 31 Specimen 29: View of fractures from inside of hatch



Fig. 32 Gas ann 20. 5 am af fracture patterns - contrat corner



Fig. 33 Specimen 30: View of fractures from above



Fig. 34 Specimen 30: View of fractures from below deck and outboard

ê. 4-4 4



Fig. 35 Specimen 30: View of fractures from inside of hatch



Fig. 36 Specimen 30: View of fractures in deck and doubler



Fig. 37 Specimen 31: View of fractures from above



Fig. 38 Specimen 31: View from below deck, outboard and aft of hatch end beam



Fig. 39 Specimen 31: View from below deck, outboard and forward of hatch end beam



Fig. 40 Specimen 31: View from inside of hatch



Fig. 41 Specimen 32: View of fracture from above



Fig. 42 Specimen 32: View from below deck, inboard and forward of hatch end beam



Fig. 43 Specimen 32: View from inside of hatom



Fig. 44 Specimen 32: Fracture pattern in deck and doubler



Fig. 45 Specimen 33: View of fractures from above deck and inboard



Fig. 46 Specimen 33: View of fractures from above deck and outboard



Fig. 47 Specimen 33: View of fractures from below deck and outboard



Fig. 48 Specimen 33: Fracture patterns in deck and doubler



¥







Fig. 51 Specimen 34: View of fractures from above deck



Fig. 52 Specimen 34: View from below deck, outboard and forward of hatch end beam



Fig. 53 Specimen 34: View from inside of hatch



Fig. 54 Specimen 34: Fracture patterns, looking forward



Fig. 55 Specimen 35: View showing distortion in coaming at end of first test



Fig. 56 Specimen 35: View showing necking in deck plate at end of first test (3,000,000 lb. load)



Fig. 57 Specimen 35: View showing distortion in longitudinal at end of first test





Fig. 58 Specimen 35: Overall view from above deck after failure



Fig. 60 Specimen 35: View of fractures from above deck



Fig. 61 Specimen 35: View of fractures from below deck



Fig. 62 Specimen 38: View of fractures from above deck



Fig. 63 Specimen 38: View of fracture from below deck, outboard and forward of hatch end beam



Fig. 64 Specimen 38: View from inside of hatch



Fig. 65 Specimer 38: View of fracture patterns in deck and doubler






















APPENDIX A

Load Strain Data for Individual Gages.

















APPENDIX B

Temperature Transition Curves for Hatch Corner Specimens, "B" and "C" Steels



.
